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Study on Lightweight Fireproof Coating for Wooden Materials Using Organic Thermal Insulation
and Expandable Fireproof Materials
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Using Organic Thermal Insulation and Expandable Fireproof Materials
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Inorganic materials such as plaster board and calcium silicate board are often used for
fireproof coating of wooden materials, and due to the weight of inorganic materials, the
lightness that is the inherent advantage of wooden materials cannot be fully utilized. In this
report, we investigated a fireproof coating by laminating an organic heat insulating material
and an expandable fireproof material together to construct a lightweight fireproof coating
material. A cone calorimeter test was carried out to determine the basic properties of the
material, and a fire resistance test using a horizontal refractory furnace was carried out to
determine the fire resistance performance using the layer structure and thickness of the
material as parameters. As a result of the test, it was clarified that the required performance
can be satisfied by arranging the organic heat insulating material, foamed fireproof material,
and thin inorganic material in an appropriate layered structure and thickness, making it
possible to construct a lightweight fireproof coating.
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